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Test Report Report No.: SZES150300070601
Date: 2015-04-23

Applicant; Shenzhen Motoma Power Co., Ltd.

321-324 Room, 3/F., Building A, Honghualing Industrial District, Taoyuan Road,
Nanshan, Shenzhen, Guangdong, China

Test object / Model :  Zinc Chloride Battery
R6P

Test specifications /  IEC/EN 60086-2: 2011 Primary batteries - Part 2: Physical and electrical specifications
Test standard:

Purpose of Test according to the test specification.

examination:

Test result: See below pages.

Remark: Applicant information: IMPORTERS TAX IDENTIFICATION NUMBER 0000009488

Rachel Long
Project Engineer

Simon Chen
Project Reviewer
Safety Laboratory
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Test Report Report No.: SZES150300070601
Date: 2015-04-23

1. Function / Description:
Zinc Chloride Battery

2. Ratings:

Trademark: MOTOMA®
Model: R6P
Rated Voltage: 1,5Vd.c.
3. Test:
Possible test case verdicts:
- test case does not apply to the test object: N/A (Not Applicable)
- test object does meet the requirement: P (Pass)
- test object does not meet the requirement: F (Fail)

The tests were done in the Electrical Safety Laboratory of SGS-CSTC in Shenzhen.
Test item was received on 2015-03-19.

Tests were performed from 2015-03-19 to 2015-04-16.

Ambient: (20£2)°C and (55+20)% RH
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Test Report Report No.: SZES150300070601
Date: 2015-04-23

4, Test result:

TABLE 6.1.1.3 Battery discharge result- Specifications: R6P P
Condition 1
R/Q Daily pericd EV MAD(initial)
43 4 h per day 09V 27 hours
Result e '
Sample No. Initial discharge/hours Verdict
R6P (#1) 33,74 P
REP (#2) 31,96 P
R6P (#3) 34,04 P
REP (#4) 32,92 P
R6P (#5) 33,58 P
RGP (#6) 33,30 P
R6P (#7) 33,53 P
R6P (#8) 33,20 P
R6P (#9) 32,54 P
Awerage value 33,20 P
Condition 2
R/Q Daily period EV MAD(initial)
3,9 1 h per day 08V 65 mins
Result o :
Sample No. Initial discharge/mins Verdict
R6P (#10) 148,6 P
R6P (#11) 148,2 P
R6P (#12) 148,4 P
RGP (#13) 148,0 P
R6P (#14) 146,7 P
RGP (#15) 148,3 P
R6P (#16) 144,3 P
R6P (#17) 147,1 P
REP (#18) 147,8 P
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Test Report Report No.: SZES150300070601
Date: 2015-04-23
Average value 147,5 P
Condition 3
RIQ Daily period EV MAD(initial)
10 1 h per day 09V 4 hours
Result
Sample No. Initial discharge/hours Verdict
R6P (#19) 7,5 P
R6P (#20) 6,9 P
REP (#21) 6,9 P
R6P (#22) 7,5 P
R6P (#23) 6,9 P
R6P (#24) 6.9 P
R6P (#25) 6,9 P
R6P (#26) 6,9 P
R6P (#27) 7,0 P
Awverage value 7,0 P
Condition 4
RIQ Daily period EV MAD(initial)
24 Iy st d'giy” 10V 11 hours
Result 330 ‘
Sample No. Initial discharge/hours Verdict
R6P (#28) 16,6 P
R6P (#29) 16,8 P
R6P (#30) 16,5 P
R6P (#31) 171 P
R6P (#32) 17,0 P
R6P (#33) 16,4 P
R6P (#34) 16,9 P
R6P (#35) 16,4 P
R6P (#36) 16,8 P
Average value 16,7 P
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Test Report Report No.: SZES150300070601
Date: 2015-04-23

Condition 5 _
R/IQ Daily period EV MAD(initial)
1.8 15s on,45s off for 24h per day 09V 60 pulses
Result
Sample No. Initial discharge/pulses Verdict
RGP (#37) 156 P
RGP (#38) 147 P
R6P (#39) 138 P
R6P (#40) 141 P
R6P (#41) 124 P
R6P (#42) 148 P
R6P (#43) 154 P
R6P (#44) 147 P
R6P (#45) 143 P
Awerage value 144 P
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Test Report Report No.: SZES150300070601

Date: 2015-04-23
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NOTES TO THIS TEST REPORT

The following language(s) of marking(s) and instruction sheets were submitted during the test

application:
« English

According to the standard, instruction sheets and other texts required by the standard should be written
in the official language(s) of the country in which the product is to be sold. The applicant should ensure
that the product in future production fulfils the receptive standard requirements.

The components performed satisfactorily during testing and are considered to be suitable for use in the
sample tested. Acceptances of the safety critical components and materials were based on:

« the certification record(s) and/or test report submitted by the applicant; or

» component / material tested with the appliance

Detail shall be referred to the component list on the appendix of this test report.

- - - End of Report - - -

Tamsand: % odoquIthin Asmianisdran o e

ln,Moh ¥ ly . fan'
4 i fighsad otigansunde o 1" it apr Yrrpay Ayura dhorted durdon, brgayor tar suiadd

At atin: 10 Check he whenticity of testinglinapection repoit & certificate, please contaet ug attelephone (36 TEMIIOTIAAI, or mmail N QeghnIiasnem

N Y 0L St Sred ey SuOn N 518057 1(86-755)26012053 1(86-765)26710594 WYW.C0.505.00M
SR TR e UL To B ST Bl 518057 t (86-755)26012053 1551455}151105!4 o sgs.china@sgs.com

| Member of the SGS Group (SGS SA)

Project No.: SZES1503000706BA Page 7 of 7




